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CBopHag unopManys 0 BKIIOUEHHBIX MCCIEL0BAHUAX
Summary of the studies included

AsTop MpoaomKUTENLHOCTD

JITEENT]
(rop) MCCNe0BaHUA YCCHenoBaHIA Wccnepyemas nonynsauyus
Author (Hepenu) Stud A R Study population
(year) Study duration (week) v g
MauneHTbl > 18 NeT ¢ NPeNMYyLLECTBEHHO
56 Hep (neyeHue) + akcuansHbiM XBC B HYC > 3 mec
24 Hep Mp, N, AC, 1 HeJ0CTaTO4HbIM OTBETOM
Markman
JD. et al (HabntogeHme) ML Ha CTaHAapTHOe 06e360M1BaHNe
(éOéO) " 56-week treatmentand P, PG, DB, Patients aged > 18 years with axial
24-week MC predominant CLBP of > 3 months and
follow-up history of inadequate response to standard-
of-care analgesics
12 Hep (NeyeHue) + MaumeHTbl > 18 net ¢ X6C B H4C > 3 mec
16 Hep, Mp, N, AC, [0 0T60pa, KOTOPbIM TPE60BANOCH
Katz N. et (HabntogeHme) ML perynspHoe 06e36011BaHNe
al. (2011) 12-week treatmentand P, PG, DB, Patients aged > 18 years with CLBP
16-week MC of > 3 months prior to screening that
follow up required regular analgesic medications
16 Hep (neyeHue) +
. 8 Hep Mp, N, AC, MaumenTsl ¢ XbC B H4C > 3 mec, KOTOpbIM
Kivitz A.J.
etal (HabntoaeHme) My TPe60BanochL perynspHoe 06e360nnBaHne
(201'3) 16-week treatment P, PG, DB, Patients with CLBP > 3 months requiring
and 8-week MC regular use of analgesic medication
follow-up
16 Hex (neveHMe) + MaumneHTbl > 35 NeT o CPeSHETHKENbIM
A unu Tskénbim XBC B HYC 1 HegocTato4HbIM
) 20 Hep Mp, N, AC,
Dakin P. 06€360/1MBaHNEM MM HEMEPEHOCUMOCTbIO
(HabntogeHme) ML .
etal. 16-week treatment P PG DB 06e3bonuBaroLLeil Tepanumn
(2021) B Patients aged > 35 years with CLBP,
and 20-week MC . :
moderate to severe and inadequate pain
follow-up ) . .
relief or intolerance to analgesic therapy
12 Hep
(neyeHue, dhasa 1) +
92 Hep MaumeHTbl 18-80 neT Co CpeaHETIKENLIM
(npogomkeHue) + Mp, 1 AC unu Txénbim Xb6C B HYC 1 HegocTaTo4HbIM
Sanga P. 26 Hep p’MI‘.l ' OTBETOM Ha CTaHAapTHY 06e360/MBaOLLYHO
etal. (HabntoaeHme) P PG DB Tepanuio
(2016) 12-week treatment ' Mé ' Patients aged 18-80 years, moderate to
phase 1, 92-week severe CLBP and inadequate to standard
extension phase, analgesic therapy
26-week posttreatment
phase
KoHTponb yepe3 3 u
. 6 mec MaumeHTbl > 40 net co 3HayumbiM XBC
g’ta;IG' Monitor interventions I'Ip,OI'II,_l):lC, B HYC He meHee 6 mec
(2018) outcome after P. PG, DB, SC Patients aged > 40 years with significant

3 months CLBP for at least 6 months

and 6 months

Bo3pacrt, rofibl
(min-max wnu M = m)
Age, years
(min-max or M £ m)

rpynna KOHTpOJbHas
neyeHus rpynna
intervention control
49,1 (19-81) 49,0 (20-84)
495+147 522+150
51,2 (18-85) 1,2 (18-85)
56,7 +£11,0 581125
52,7+12,0 54,9+11,72
60,0110 61,5+10,5

OueHka no LBPI,
YKCNOBasl OLEHOYHAA LWKana
(cxoaHoE 3HaueHue),

M=m
LBPI NRS (baseline) M £ m
rpynna KOHTpOJIbHaA

neyenus rpynna
intervention control
721+£1,05 7,19+112

65+14 6,7+1,4
6,64+1,4 6,71+1,4
6,53 1,27 65+1,3

(n=416) (n=139)
6,95+1,17 72+1,20
17,3+4,6 16,8 £ 5,7

Mpumeyanue. [IC — asoitHoe cnenoe; ML — MHOrOLEHTPOBOE; H. [l. — HeT fiaHHblX; OL| — oaHoueHTpoBoe; M — napannenbHoe; Mp — NpocneKTUBHOE.

Note. DB — double-blind; MC — multicenter; NA — not accessed; SC — single center; PG — parallel group; P — prospective.
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Ouexka no RMDQ
(ucxopHoe 3Havenune), M = m
RMDQ (baseline), M = m

rpynna KOHTpOJbHas
neyeHus rpynna
intervention control
15,04 +5,06 14,81 £5,14
12,3+4,6 13,7+5,2
12,77 5,01 12,7947
11,0£54 10,9+5,3
(n=407) (n=132)
H. O. H. O.
10,548 11,1+53

Ipynna
neyeus (n)
Intervention (n)

TaHe3ymab
10 mr (407),
5 mr (407)
NOLKOXHO
Subcutaneous
tanezumab
10 mg (407),
5mg (407)

OnHokpartHas
BHYTPMBEHHAA
VHOY3NS
TaHe3ymaba
200 mKr/kr (88)
Single intravenous
infusion of
tanezumab
200 pg/kg (88)

BHyTpuBeHHas
NHY3MM
TaHe3ymaba
10 mr (295),
5mr (232),

20 mr (295)
Kaxnple 8 Heq
Every 8 weeks
intravenous infusion
of tanezumab
10 mg (295), 5 mg
(232), 20 mg (295)

®acuHymab 6 mr
4 Hep, 9 Mr 4 Hepg
NOAKOXHO Unn 9 Mr
BHYTPMBEHHO 8 Hep
(n=418)
Fasinumab
subcuteneous
6 mg 4 weeks,
9 mg 4 weeks or
9 mg intravenously
8 weeks (n = 418)

®ynpaHyma6b 1 mr

4 Hep, 3 Mr 4 Heg,

6 Mr (Harpy3o4Has

[03a) + 3 Mr 4 Heg

unu 10 Mr Kaxgble
4 Hed NOAKOXHO

(n=309)
Fulranumab
subcutaneous
1 mg 4 weeks,
3 mg 4 weeks,

6 mg loading dose
+3 mg 4 weeks
or 10 mg every

4 weeks (n = 309)

[leHocyma6 60 mr
NOAKOXXHO OAHO-
KpatHo (n = 31)

Single dose of
denosumab 60mg
subcutaneous
(n=31)

Knacc
(muwweHb) mAT
mAb
classification
(target)

MpubnmxeHHoe
K 4eN10BEYECKOMY
MAT (OPH)
Humanized mAb
(NGF)

Mpu6nwxenHoe
K 4es10BE4ECKOMY
MAT (DPH)
Humanized mAb
(NGF)

Mpu6nnxeHHoe
K 4e10BE4ECKOMY
MAT (DPH)
Humanized mAb
(NGF)

Yenoseyeckoe
MAT (®PH)
Human mAb

(NGF)

Yenoseyeckoe
MOHOKNOHaNbHoe
antuteno (OPH)

Human mAb
(NGF)

Yenoseyeckoe

MAT (RANKL)

Human mAb
(RANKL)

KoutponbHas
rpynna (n)
Control (n)

Mnawe6o (409)
Placebo (409)

Mnaue6o (41)
Placebo (41)

Mnaue6o (230)
Placebo (230)

Mnaue6o (141)
Placebo (141)

Mnaue6o (76)
Placebo (76)

Mnaue6o (37)
Placebo (37)



